1 1 7 3 1 & 1 5 ] £
ok e old name 21-4 TC
:;;:H-;armdmua

20108 New pame 21-4 Th

Infow reler dizg for

Nominal 220mm pach .

(Based on):

m:in(.ﬂ\.) = 210mm,
Plant 1o disc ¢ 4Gnm,
Flart 2ene GaZmm,

Min daslon eascing = 210
Cantr, A%a plant 40mm

Please
etch text

fo— 4.0 —=

1Row roter blade
artno: 8956 (21/4T4)

T I

—— THINNING [

o

Please
etch text

old name 21-4 TB
New name21-4 T5

nRe blace
Parth. 455 (21/4T5)

THINNING |

Please

old name 21-4 TA

New name 21-4 T6

etch text

o
g}

o

W

nRow retor tlade 1

Part no: 8954 (21/4T6)

T 1 3

1 | 2 1 3 } 1 5 1 [
EE—
! THINNING
[}
8 . Please
. 5 etch text
] o
e
D
1814TTT%
I ki .l 1
| 1 | 2 1 3 | 1 5 1 5
&lmwrmw
| SRS THINNING
_ m:p::‘ﬁndm.l:nu
. -—
T & Please
i . etch text
J N
Q
; !
| 1814ITB
] k| T 1 2'I 1
f q 1 9 1 3 } | 1 | £
?i:ﬁ"':.:w'rmkwud
| TH|NN|NG i'——4o
B
#i- Please
etch text

15141715

1 I 2




al il

/0 - I

TR
ULl |- il
i—ﬂ‘. .._ P “ @ ., iﬂ,a ; iﬂ: .."i“ﬂn. W ‘mH.ﬂ @
M SEPaLwoe S6PEaNT-1Z nvmw.esvé SS9t

éU f ﬁv Hhuv . % , ll a.)_r .w)_r R)F

@ @ \ in . .” iﬂ«wﬂ —A iunm @ ] imhwv @
wmvwn LN\P-SC wmvw-w;v'rN nmwwnmzquwv n&mgzr

11S8-0LWNS-E! L 1S8-0LW 96F8-LMP-EE 96¥8-LW\V-62

:m M3-8E
woQ| 8uoz jueld w9/ dUoZ jueld

PR -LMH-5C Jipol- My I

‘o)

:mm.o—>>m.mv
Wog SU0Z jueld




"DNIMYHA ATEWISSY TH3HM L0ddNS MOUNI
JHL NO ANNO4 38 OSTY NYD SMIUOS
MNNS YILNNOD R ALY 1d DNLLNNOW J0.L0Y *

"NOLLOZUIA ISIMHDOTO-LLNY ¥O ISIVIDOTO S31VI0IC
MOYYY "3LY1d ¥IAOONT LHOTTHOIH OL V. 1V M3IA QIOUVIN=

*14VHS Y0104 40
>._m_>_m_mm<.wzH>>OIm M3IA NOLLO3S

~4OSN3S HLOOL ¥v3D B ¥3COIN Y04 DNRIIM
40 NOLLISOd MOHS OL MO39 8 3A08Y SMAIA




ITEM No. DESCRIPTION PART No. QUANTITY
1 ROTOR BODY 8300.00 1
2 ROTOR BEARING HOUSING 8302.00 1
3 SEALED BEARING 6202-2RS 1
4 ROTOR SHAFT , 8303.00 1
5 ROTOR TIMING DISC 8305.00 1
6 MOTOR HOUSING SEAL 8304.00 1
7 ROTOR MOTOR MOUNTING PLATE - 8301.02 1,
8 HYDRAULIC MOTOR 8418.00 1
9 TAPER LOCK BUSH 8497.00 1
10 ROTOR DRIVE COUPLING 8494.00 1
11 ROTOR MOUNTING PLATE 8621.00 1
12 ENCODER 8310.00 1
13 ROTOR HOUSING TIMING PULLEY 8307.00 1
14 ROTOR HOUSING TIMING PULLEY 8308.00 1
15 TIMING BELT 8309.00 1
16 GEAR TOOTH SENSOR 8311.00 1
17 ENCODER PLATE 8306.02 1
18 M12 FLAT WASHER BZP 2
19  Mi12 SPRING WASHER BZP 2
20 M12x25 BOLT BZP 2
21 M10 FLAT WASHER BZP 4
22 M10 SPRING WASHER BZP 4
23 ~ M10x20 BOLT BZP 4
24 SOCKET CAP SCREW M3x10 BZP 2
25 C’ SUNK ALLEN HEAD SCREW M3x5 BZP 3
26 45MM EXTERNAL CIRCLIP 1
27 KEY 8821.00 1
28 30MM EXTERNAL CIRCLIP 1
29 62MM INTERNAL CIRCLIP 1
30 M8 SPRING WASHER BZP 6
31 SOCKET CAP SCREW M8x40 BZP 6
32 C’SUNK ALLEN HEAD SCREW M12x25 BZP 4
33 SOCKET CAP SCREW M6x10 BZP- 1

@' ) ! o
2
H1-  encedec 4%Hr0 RAL a3 4 /‘w A \
— } o g b
\ k ‘g@a\ \}“«‘.\_ ‘i{ g &V
/ §§z IR
— ISR S
120057 Qﬂtﬁﬁﬂﬁf\
21
/g (,\moj ‘(2~O O % % = 7/&&4:".—-——*("“ m——
Lh reqgadtr ed ;}\ ol

ROBOCROP IN ROW ROTOR DRIVE ASSEMBLY

(f.'
b

v:,z:ifb ~ Q-,ref/w —

Crtocse, Black_ oy



‘qyv0od NOILY.1OY
NOLLONNC 40 MIIA d3DUVINA

"NOLLY.LO¥ 3SI
1LNY %04 ONNO¥Y

S12Z WaLL "N

ISIMDOTO ST NMOHS N

(@) "X08 NOLLZ
[eNN«=RNRENT

Y €CBC”

€€

T

€1

9€

lig

LT

1T

(43

1€

44

8€

SC

ot \’
o

'SWY3g ONLLNNOW OL 3NA QUVMUO
DNIAOW STHINOTY HO0TE YOLOY FIHM
SINIHOVI FWvdd ONIQT04 ¥04 d3sn
ATIVDIdAL "¥30VdS ¥O.LO0Y 00°8716

- WALI TYNOLLIAav *147HS ¥OLOY 40

ot ATINISSY DNIMOHS MIIA NOLLOAS

9t



BREEREEEEESEREEREERD

ITEM No.

N=JN-CEEN (- NS BN S

RO RO B DO B et ek et et el e e ek e el
RANMROWV®INNRWNMRD

25
26
27
28
29
30
31
32

33
34
35
36
37
38
39
40
41
42

ROBOCROP ROTOR DRIVE ASSEMBLY

DESCRIPTION

ROTOR BLOCK

HYDRAULIC MOTOR

ROTOR SHAFT

KEY (8x7x20 LONG)

SEALED BEARING 6007-2RS1
GEAR TOOTH SENSOR

CABLE GLAND

MAGNET RING SENSOR MOUNT
GEAR TOOTH

ASSEMBLY SPACER

ROTOR BLOCK COVER

CORK SEAL -
MAGNET RING SENSOR
MAGNET RING

JUNTION ROTATION BOARD
ROTOR MOUNTING PLATE
SPACER

O-RING

TAPER LOCK BUSH

ROTOR DRIVE COUPLING

3 PIN PLUG ( FITTED TO BOARD)
4 PIN PLUG ( FITTED TO BOARD)
5 PIN PLUG ( FITTED TO BOARD)

PART No.

9800.01
8418.00
. 9801.01
8821.00

8311.00
8631.00
9802.00
9803.00
9804.00
9805.00
9806.00
9807.00
9808.00
9809.00
9810.00
9811.00
9812.00
5337.00
8494.00

SOCKET SET SCREW, OVAL POINT 3/8”-16 x 5/8”

(SUPPLIED WITH TAPER LOCK BUSH)
C’SUNK ALLEN HEAD SCREW M12x40 BZP
M12x40 SOCKET CAP SCREW BZP

M3x16 BOLT BZP

M3x25 SOCKET CAP SCREW BZP
M3x8 SOCKET CAP SCREW BZP
M5x12 SOCKET CAP SCREW BZP
M6x16 SOCKET CP SCREW BZP
62MM INTERNAL CIRCLIP
M5x16 SOCKET SET SCREW BZP
M5x8 SOCKET SET SCREW BZP
M12 THIN WASHER BZP

M3 FLAT WASHER BZP

M5 FLAT WASHER BZP

M6 FLAT WASHER BZP

M12 SPRING WASHER BZP

M3 SPRING WASHER BZP

M5 SPRING WASHER BZP

M6 SPRING WASHER BZP

QUANTITY

RO b e e el ek e e e ek ek el el e el el e ek Bl el ek el

T N T i N R N . L S S S RPN



@
=)

g
Eo
e}
k|
G<
_lcu
=g
m
Ez
S
8z
a
Ha
0
o
w

1N
<




'‘a03Y 440¢
NMOHS 3INO

24



ROTOR BLOCK SHAFT &
GEARING ASSEMBLY.

SECTION ON B-B
TO HIGHLIGHT THRUST WASHER PIN.

SECTION ON A-A
TO HIGHLIGHT STUB SHAFT

PIN. (15)
!
T N cANR|
[ N n U1, 7474
TR/ 7/
/ AN g,

25



\

ITEM No.

O oAU A W=

ROBOCROP E-ROTOR DRIVE ASSEMBL Y

" DESCRIPTION Yy

ROTOR BLOCK

ROTOR BLOCK SPUR GEAR
PLANETARY GEAR SHAFT
ROTOR BLOCK RING GEAR
ROTOR SHAFT

ROTOR SHAFT TOP PLATE
SEALED BEARING

NEEDLE ROLLER BEARING
MAGNET SENSOR RING
SHAFT SEAL

O-RING

CIRCUIT BOARD COVER
E-ROTOR CAN BOARD
E-ROTOR MOUNT PLATE
E-ROTOR SPACER

STUB SHAFT PIN

PROXIMITY SENSOR BLOCK
O-RING

PROXIMITY SENSOR C/W NUTS
GEAR BOX TOP

RING GEAR GASKET

O-RING

O-RING

O-RING

O-RING :
ELECTRIC MOTOR WITH GEAR SHAFT
TOP ENCODER MOUNT
MOTOR CIRCUIT HOUSING
MOTOR TOP COVER

THRUST WASHER
MAGNETIC PLUG

VENT PLUG

VENT PLUG NUT

IN ROW ROTOR TINE MOUNT
KEY

MAGNET RING SENSOR
TAPER LOCK BUSH
CANPLUG

PART No.

10725
10733
10734
10735
10736
10737
10739
10740
10744
10748
10749
10929
10940
10944
10945
10968
11087
11088
11089
11101
11102
11103
11104
11105
11106
11108
11109
11110
11111
11114
11117
11118
11118.nut
8494
8821
9807
1078

SOCKET SET SCREW, OVAL POINT 3/8” BSW x 5/8”

( SUPPLIED WITH TAPER LOCK BUSH )
M12x35 C/SUNK SET SCREW BZP

M8x25 C/SUNK SET SCREW BZP

M10x70 SOCKET HEAD CAP SCREW BZP

26

QUANTITY

RO b b e e e G0 e e et et et e e e el DD G e e e e ) e

AW A



e £

ITEM No.

43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

DESCRIPTION

M2.5x12 SOCKET HEAD CAP SCREW BZP
M3x16 SOCKET HEAD CAP SCREW BZP
M4x12 SOCKET HEAD CAP SCREW BZP
M4x16 SOCKET HEAD CAP SCREW BZP
M6x16 SOCKET HEAD CAP SCREW BZP
M6x50 SOCKET HEAD CAP SCREW BZP
M3x10 SOCKET HEAD CAP SCREW BZP
M6x16 SOCKET HEAD CAP SCREW BZP

© M5x20 SOCKET HEAD CAP SCREW BZP

EXTERNAL CIRCLIP — 35mm SHAFT
INTERNAL CIRCLIP — 72mm BORE
M3 WASHER BZP

M4 WASHER BZP

M10 SPRING WASHER BZP

M3 SPRING WASHER BZP

M4 SPRING WASHER BZP

M5 SPRING WASHER BZP

M6 SPRING WASHER BZP
SPACER BUSH

M3x10 SET SCREW BZP

27

PART No.

11305

QUANTITY

(=]

NHSMWH&&AHHAQA@&A&G\A



S3HSNE NI . )
VLY zﬂwmmnmmeZm "SINIHOVIN VY4 DNIATOS-NOT
i T3IHM LH0ddNS HOVAY L

'I9Vd TYNOILIAAY NV NO
NMOHS 3dV S937 T33HM

{
. e it | )
8 o o Messsmmm— | 1) )

*('8€ WILI ) YANOISNIL ONI¥dS ONISN
QI1gWISSY ST (HE€ WILT ) ONIYAS
IYNOLLIAAY NV SINIFWIIINOIY

INIHOVIN NO ONIAN3d3d e

‘NOLLO3S X089 FWvdd 05X00T d0d
FIAVIIVAY dWY1O FWYHS

*1INOVYE ONIINNOW 3dId
“YINOISNIL ONIYdS
*1INOVYE YOSNAS T3ATT
-1 SW3LT TYNOILLIaQy

*SINIHOVIN IWVHS ONIQTO4 U0
T3IHM LHO0ddNS HOYAY ONOT




ROBOCROP IN ROW SUPPORT WHEEL ASSEMBLY

ITEM No. DESCRIPTION PART No. QUANTITY
1 SUPPORT WHEEL UNIT 8614.02 1
ITEMS 2.1 TO 2.5 AS FOLLOWS:-

2.1 WHEEL LEG . 8623.00 1
2.2 65MM WHEEL ) 7599.00 1
2.3 SOCKET CAP SCREW M16x30 BZP 1
2.4 M16 HEX. HALF NUT BZP 1
2.5 SUPPORT WHEEL CLAMP PLATE 8622.00 1
3 ADJUSTMENT RETAINING PIN 8616.00 1
4 DEPTH ADJUSTMENT BOLT 8618.00 1
5 PARALLEL LINK 9147.00 1
6 DEPTH CONTROL LINK 8615.00 1
7 DEPTH ADJUSTMENT BUSH 8617.00 1
8 LINKAGE MOUNTING PLATE . 8619.00 1
9 ROTOR MOUNTING PLATE 9810.00 1
10 PARALLEL LINK BUSH 8184.00 6
11 BUSH 8185.02 6
12 LARGE OD WASHER 12x37x3 BZP 8
13 M12 FLAT WASHER BZP 13
14 M12x55 BOLT BZP 2
15 Mi12 NYLOC NUT BZP 9
16 ADJUSTABLE PARALLEL LINK 8725.00 1
17 M12 SPRING WASHER BZP 3
18 SOCKET CAP SCREW M12x30 BZP 3
19 20MM EXTERNAL CIRCLIP 1
20 M12x40 BOLT BZP 7
21 FRAME CLAMP , 7537.00 1
22 C’SUNK ALLEN HEAD SCREW M12x25 BZP 4
23 SPRING LIFT BRACKET 8544.00 1
24 M10x25 BOLT BZP 2
25 M10 FLAT WASHER BZP 5
26 M10 NYLOC NUT BZP 3
.5 MS8 FLAT WASHER BZP 2
28 M8 NYLOC NUT BZP 1
29  M8x35BOLT BZP 1
- 30 CHAIN LINK 1
" 31 M16x140 BOLT BZP . 1
32 M16 FLAT WASHER BZP )

, 33 M16 NYLOC NUT BZP 1
34 TENSION SPRING 5536.00 1
35 C’SUNK ALLEN HEAD SCREW M10x45 BZP » 1
36 SPACER 9811.00 1
37 BUSH SHAFT , 8183.00 2
38 SPRING TENSIONER 9716.00 1

¥ 39 LEVEL SENSOR BRACKET 8988.00 y)
40 LEVEL SENSOR GUARD 8989.00 2
41 PIPE MOUNTING BRACKET 9331.00 1

ITEMS 39 & 40 QTY IS PER MACHINE

2




"NOWWQOD FuV S.Luvd ¥3HLO TV "XO8
WWIQQT X WUIO0T ¥O IUINOY SLuvd
INTYIIQ FHL THY 68 8 SWLL

*MIIA Q3 1W3SSY
A1EWISSY dWYTD WY

*NOLLDIS X0Og WWOOT X WWoOT LINS OL
ATEWISSY dWYTD WYY

*MIIA QI19WASSY
A1EWASSY dIWVTD SNV

.zo..PUm_m X0g WWQS X WWOoOT 1I1NS OL
ATEWISSY dWYT1D WV



ITEM No.

O oo IR W=

ROBOCROP WHEEIL ASSEMBLY FRAME. CLAMPS

DESCRIPTION

CLAMP BOLT (100x50 BOX)
CHAIN LINK PLATE

BOLT SWIVEL

M16 NYLOC NUT BZP
LINK PIN

LINK SPLIT PIN

CLAMP LINK (100x50 BOX)

CLAMP BOLT (100x100 BOX)'

CLAMP LINK (100x100 BOX)

14

PART No.

7538.00
7725.00
7540.00
1030

7726.00
7727.00
7539.00
7536.00
7537.00

QUANTITY

L N SN






EEE

\/’
\ 7

{
\

e — —] — — — -
k ; 1 ! !

ITEM No.

ROBOCROP COMPACT SPRING TINE ASSEMBIY

DESCRIPTION

COMPACT SPRING TINE

TINE CLAMP

TINE CLAMP ROCKER BASE
S-TINE CLAMP

M12 THIN WASHER BZP

M12x45 FINE THREAD BOLT BZP

"M12x1.5 NYLOC NUT BZP

SPRING PIN
M12x35 FINE THREAD BOLT BZP

PART No.

9777.01
10094.00
10095.00
5992

QUANTITY

R b L) ke B ke b e e



S3AV1g-1 LdIMS

N O0®@
TZ 8T ) 6T
€T H y4s
YIOATY TUYHS-Y L
0 [ 8T | TC
A \
S3avTd 3arsa3g
S3avd 3a1sa3g
M3IIA 3dIS B NV1d

S3avia-1



QUANTITY NOT SHOWN AS LIST IS FOR REFERENCE PURPOSES ONLY

ITEM No.

1
2
3

FRCE-NLEN

10

11
12
13
14
15
16
17
18
19
20
21

ROBOCROP ‘L’ BLADES, SWEPT ‘L’ BLADES,

BEDSIDE BLADES & A-SHARE RIDGER

DESCRIPTION PART No.

R/H ‘L’ BLADE

L/H ‘L’ BLADE

OFFSET ‘L’ BLADE LEG

10MM

35MM

40MM

55MM

85MM

‘L’ BLADE LEG

M10x16 SOCKET BUTTON HEAD SCREW BZP
WASHER M10 BZP ‘
RETAINING PIN

BEDSIDE BLADES

R/H BEDSIDE BLADE

L/H BEDSIDE BLADE

R/H SWEPT L-BLADE

L/H SWEPT L-BLADE

5994
5995

9623
9600
10088
7414
7691
7621
7803

10557

7747
7746
7381
7382

QUANTITY SHOWN SPECIFIC TO A-SHARE RIDGER UNIT

A SHARE LEG FOR RIDGER WINGS
RH RIDGER WING

LH RIDGER WING

A-SHARE 125 (5”)

SQUARE NECK BOLT M10x50
M10 SPRING WAHER BZP
M10x1.5 NUT BZP

M8 THIN WASHER BZP
M8x25 BOLT BZP

M8x30 BOLT BZP

M8 NYLOC NUT BZP

16

9694
9696
9697
6871

Q0 =t DY QN Pt el e el el el el

QUANTITY



502018 jeloL

| 292 ZhEL 2

H3IAIT 3440 LNHS

#1VLIN 31V1d d33S N65¥5-00d700

JOHS HILNYd .2 £8/.-08700

904€6 VO ‘ONS3HA
‘3AV HVHYS 'S 0952
"ONI “O0 DNILNEIHLSIA LSIM ov

¢
=t

Ry

62Evl 8102/51/9

£ iF

IaplQ aseyaind

| obed

}0SIAMBDY Sdn 0€ L3N

02996 YO 'NOXIa
NOSH3443r HLNOS 022
NOILLYHOJHOO X310S

s e Sam ey

8r02-L6T-65S # Xed

FLEB-LEC-6SS # duoyd
90.€6 VD 'ONS3HA
FAV HYHVS 'S 0952

0€€E-629-199 # auoud
80EE6 VO ‘QN3I4SHAMYE
‘aH NHOOINN 6062

et il a0 | a HINTRISEY]

3som 5V

8702/€26GGl  '0D bunnquisig issm By Wdl2iZl 8l02 Gl



EESEEEEEEERERE
S I I I EEEEEEEE]
) Sk | it .o} e 5| | b | | i 28 | 4 |

ROBOCROP SPRING TINES, ‘A’ BLADES, SLASH BLADES

& WELD ON BLADES

QUANTITY NOT SHOWN AS LIST IS FOR REFERENCE PURPOSES ONLY

ITEM: No.

== O 0NV A RN

-

12
13

14
15

16

17
18
19
20
21
22

DESCRIPTION

SPRING TINE
M12x50 FINE THREAD BOLT BZP

M12 THIN WASHER BZP

SPRING TINE CLAMP

ADJUSTABLE SPRING TINE CLAMP

M12 FINE THREAD NYLOC NUT BZP
ADJUSTABLE SPRING TINE

M12x40 FINE THREAD BOLT BZP
ADJUSTABLE SPRING TINE NUT BLOCK
M10 SHARE BOLT

BOLT ON ‘A’ SHARES

100MM WIDE BLADE

125MM WIDE BLADE

150MM WIDE BLADE

180MM WIDE BLADE

200MM WIDE BLADE

250MM WIDE BLADE

M10 HEX. NUT BZP

WELD ON FLAT ‘A’ SHARES

100MM WIDE BLADE

120MM WIDE BLADE

160MM WIDE BLADE

180MM WIDE BLADE

200MM WIDE BLADE

220MM WIDE BLADE

250MM WIDE BLADE

BLADE LEG _

COMPLETE R/H SLASH BLADE LEG 180MM
COMPLETE R/H SLASH BLADE LEG 130MM
COMPLETE L/H SLASH BLADE LEG 180MM

-COMPLETE L/H SLASH BLADE LEG 130MM

WELD ON 180MM R/H SLASH BLADE.
WELD ON 130MM R/H SLASH BLADE
WELD ON 180MM L/H SLASH BLADE

. WELD ON 130MM L/H SLASH BLADE
"RETAINING PIN

M10 FLAT WASHER BZP

PART No.

5989.00
7709
7877
5992.00
7515.00
7487
7412.00
8368
8365.00
7812

6094.00
6871.00
7831.00
5990.00
7814.00
7815.00
1150

7648.00
7905.00
7619.00
7768.00
7741.00
7767.00
7551.00
7552.00
7750.00
8093.00
7749.00
8094.00
7745.00
8091.00
7744.00
8092.00
10557.00

QUANTITY



R EEEE R RN

HE BE 1T B B B =
| Q ®

B000

|

~ AT
NN

f .l " N
4 w» - 2
J - ‘..4_, 4
-k 3
A A ? N\
.A 2 y 2 . 3 TN\ TR TN
RN, | i 4 2 ¥ =
“ . . 7 . . N
© | NN
. 3 % &
) & & © G
> o " \! \ ..
4 e S m .“
- v 2 » i \ .
N i

- ol .V.‘ —
\ e
A..
\ )
.L( S, T N —
S < ~—
A e
S
o
~

NOLLISOd @300 - 30V1d NI HOLVD ™

dN X007 ONIMOHS MIIA ¥V * 14VHS T33HM MIHL NOLLD3S




1 '
il ! i .‘I p
; —_— . k

I

— S ] I
- ..

EEEE)

ofito

@

22 8

ITEM No.

Q00 A WU A WK =

ROBOCROP LARGE ENCODER WHEEL ASSEMBLY

DESCRIPTION

ENCODER WHEEL

MOUNT BRACKET FOR ENCODER WHEEL

UPPER. PARALLEL LINK
LOWER PARALLEL LINK
LIFT SENSOR BRACKET

BEARING HOUSING BRACKET

ENCODER WHEEL SHAFT
SEALED BEARING 6206-2RS1
ENCODER COVER
PROXIMITY SENSOR PLUG
BUSH

AXLE FOR PARALLEL LINKS
. SPRING

WHEEL CAP

LOCK UP CATCH

NPN PROXIMITY SENSOR
ENCODER

M12x75 BOLT BZP

M5x16 BOLT BZP

MS8x25 BOLT BZP

MS8x30 BOLT BZP

MS8x40 BOLT BZP

30MM EXTERNAL CIRCLIP
MS8x55 BOLT

62MM INTERNAL CIRCLIP
5SMM SPRING PIN

M4x10 SET SCREW BZP
M8 HALF NUT BZP

M8 NUT BZP

M12 NYLOC NUT BZP

MS NYLOC NUT BZP

M8 NYLOC NUT BZP

M12 WASHER BZP

‘M5 WASHER BZP

M8 WASHER BZP

M12x370Dx3 LARGE OD WASHER BZP

M8 SPRING WASHER BZP

26

PART No.

8647.01
9991.00
9857.00
9858.00
9856.01
9859.00
9860.01

9862.00
10122.00
8185.02
8646.00
6595.00
9861.01
9864.00
10121.00
9347.00

QUANTITY

[ S G N N N R R e R N e T T T T T NG G G G N e < J T G S G S G Gy G i Wy S G W G S Y



e

¢TI B T SW3LI NO

SNOLLVINVA 1dVd ¥04 LSIT S1dvd
33S ‘ONVH LHOTY SMOHS ONIMYYA
‘ANVH 1437 ANV LHOTY SY JTgVIIVAY
AT8WISSY 937 LOAId ¥33.1S X0SId

? = el P AR SRS LI L i At bt




ROBOCROP DISK STEER WHEEL ASSEMBL Y

ITEM No. DESCRIPTION PART No. QUANTITY

1 PIVOT LEG ASSEMBLY RIGHT HAND 9417.00 1

PIVOT LEG ASSEMBLY LEFT HAND 9416.00 1
2 RAM ROLLER 8688.00 2
3 RAM ROLLER PINS 7726.00 2
4 . M10 THIN WASHER BZP 7876 4
5 M1i2 THIN WASHER BZP 7877 4
6 M12 NYLOC NUT BZP 1017 2
7 WHEEL SCRAPER 9377.00 2
8 M10 FLAT WASHER BZP 1186 8
9 M10x30 BOLT BZP , 5668 4
10 M10 NYLOC NUT BZP 1024 4
11 M12x45 BOLT BZP 1016 2
12 SCRAPER ARM RIGHT HAND 9420.00 1

SCRAPER ARM LEFT HAND 9421.00 1
13 M16 CAPTIVE WHEEL NUT 9422.00 5
14 SPILT PIN 7727.00 4
15 DISK STEER WHEEL 9415.00 1

A

12




Vi LY MIIA Q3DUYINT



ITEM No.

OO ARWN

ROBOCROP DISK STEER MECHANISM

DESCRIPTION

DISK STEER WHEEL FRAME

HYDRAULIC STEERING ACTUATOR

MS8 SPRING WASHER BZP
PIVOT PIN

POTENTIOMETER MOUN TING PLATE

ROTARY POTENTIOMETER
TENSION SPRING

BUSH

THRUST WASER ‘
SOCKET CAP SCREW M8X25 BZP
M8 THIN WASHER BZP

M8x15 BOLT BZP

M12 THIN WASHER

M12x80 BOLT BZP

SOCKET CAP SCREW M12x70 BZP
M12 NYLOC NUT BZP

STEERING GUARD

M4x12 SOCKET CAP SCREW BZP
M6x60 BOLT BZP

M6 NUT BZP

SOCKET CAP SCREW M5x25 BZP

14

PART No.

9722.00
8668.00
1154
8594.00
8675.00
8674.00
8676.00
7446.00
8626.00
6707
1157
1156
7877
6371
8827
1017
9723.01

8822
7712
5705

QUANTITY"

kD
W

| ¥

— e D bl b e () () e b et DR R e e e



1

N oL

ATdINFSSY DT THEIHM MOY-NI ONOT Wl

ATEWISSY D37 133HM MOY-NI LHOHS WINOOT

A19W3SSY 937 T3IHM MOY-NI ONOT WINOOT

A1WISSY 937 T3IHM MOY-NI LHOHS WINQS




ITEM No.

L0 N AW -

et
N =S

ROBOCROP IN ROW WHEEL LEGS 50MM & 100MM

DESCRIPTION

50MM SHORT LEG ASS’Y
50MM WHEEL

Mi12 THIN WASHER BZP
M12x90 BOLT BZP
WHEEL SPACER

M12 NYLOC NUT
WHEEL BEARING
BEARING SHIELDS
100MM SHORT LEG ASS’Y
100MM WHEEL

M12x150 BOLT BZP
WHEEL SPACER

PART No. QUANTITY

9735.00
9708.00
7877
1178
9733.00
1017
9511.00 |p23 |
9733.00
8699.00
9731.00
6395
9749.00

R N ST U S ST Ry



g

*30¥1d OINI

ONINILHOIL ¥314Y ANV QINILHOLL
ONIZg 340439 IDAIM NOISNILAE
3H.L DNIMOHS SMIIA ANJ d3ddO¥D



i

N
| .

L

- r

1

- E E
: L ) —

~——

b5

ITEM No.

B GW N =

ROBOCROP PLUG IN FRAME EXTENSIONS

DESCRIPTION

PLUG IN EXTENSION WEDGE
PLUG IN FRAME WEDGE

Mi16 NUT BZP

PLUG IN FRAME EXTENSION

PART No.

9048.00
9049.00
1015.00
9047.02

QUANTITY

el et



"X04 T0¥LINQD
NIV HL WO¥4 ONILDIC0Ud WOOT

J9¥Y1V 38 QINOM THIHL ALTTVAY NI

*S3SOdUNd NOLLY.INISTAd3Y ¥0
NMOHS SV ZHY SINOOT ONINIM

o R
L

ANTVA ONITIEATT

W=

e

X IATVA ONRIFILS

®

SANTVA YO10Y

®




ITEM No.

NA W=

N AN

10
11
12
13
14
15
16

17
18
19
20
21
22
23
24
25
26
27
28

ROBOCROP IN ROW CONTROL SYSTEM

DESCRIPTION

CONSOLE

VACUUM BRACKET

CONSOLE TO CONTROL BOX LOOM
INROW CONTROL BOX
POTENTIOMETER RAM

STANDARD DUTY

HEAVY DUTY

LEVELLING SYSTEM

JUNCTION BOX (QTY DEPENDANT ON MACHINE SPEC)

ENCODER

PART No.

8500.00
7447.00
8550.00

7732.00
8227.00

9347.00

1 OFF IS REQUIRED FOR THE LANDING WHEEL

EACH ROTOR REQUIRES 1 OFF

NPN PROXIMITY SENSOR

12v CABLE

STEERING VALVE

PILOT CHECK VAVLE

LEVELLING / CENTRALISING VALVES
ROTOR VALVES

STEERING POTENTIOMETER

GEAR TOOTH SENSOR

1 OFF PER ROTOR

WIRING LOOM

WIRING LOOM

WIRING LOOM

WIRING LOOM

WIRING LOOM

FIREWIRE CAMERA, WIDE ANGLE 2.9 LENS
CAMERA CABLE

PNP PROXIMITY SENSORS

20A FUSE

POWER CABLE

12v POWER CABLE FROM CONTROL BOX
LEVELLING SYSTEM REED SWITCH

9770.00

8858.00
8863.00
8860.00
8587.00
8674.00
8311.00

9709.00
6078.00
7798.00
7797.00

7673.00

‘QUANTITY

e =

-

[y

e S

VALVE QUANTITY’S ARE DEPENDANT ON MACHINE SPECIFICATION

[ o waé
e, =5 105¢l
c-a uslo
LG 517

49

W 1670 T g6

(e

L o
WA g
(%
00"
b 40
4°°



